
1-EN

Plasma/LCD TV Stand 
For Model:
SHO 1036
SHO 1037

Universal Mounting Instructions



2-EN

Installation Instruction
Thank you for choosing our Plasma/LCD TV Stand, this stand was designed to mount fl at 
panel televisions to a fl oor stand. It allows you to swivel your new television left and right 
30°.

UNPACKING INSTRUCTIONS
• Carefully open the carton, remove contents and lay out on cardboard or other 

protective surface to avoid damage.
• Check package contents against the Supplied Parts List in the next page to assure that 

all components were received undamaged. Do not use damaged or defective parts.
• Carefully read all instructions before attempting installation.

IMPORTANT SAFETY INFORMATION
Install and operate this device with care. Please read this instruction before beginning 
the installation, and carefully follow all instructions contained herein. Use proper safety 
equipment during installation.

Please call a qualifi ed installation contractor for help if you:
• If you don‘t understand these directions or have any doubts about the safety of the 

installation.
• If you are uncertain about the nature of your wall, consult a qualifi ed installation 

contractor.

Do not use this product for any purpose or in any confi guration not explicitly specifi ed in 
this instruction. We hereby disclaims any and all liability for injury or damage arising from 
incorrect assembly, incorrect mounting, or incorrect use of this product.

Note: Specifi cations and the design are subject to possible modifi cation without notice due 
to improvement.



3-EN

IMPORTANT:
• Before installation and use, carefully read this guide and keep it for future use.
• When using electrical tools for tightening bolts, please pay increased attention.
• When tightening bolts make sure not to strip the thread. It could damage the video 

table / holder. Don‘t install this product into a wet or otherwise damaged wall. Fastening 
materials, which are supplied with the product are designed for installation on to walls 
from massive wood, bricks or concrete. For assembly on to walls from other materials 
consult an expert.

• Do not disassemble nor repair the product on your own.
• Never install or service this product if it shows signs of damage. If you are unsure, 

contact your supplier. Stell takes no responsibility for the faulty installation of this 
product.

• The product must be placed in such a way that the power socket is accessible after 
installation.

• Sharp edges of this product may cause injury.
• This product is not designed to be handled nor installed by small children or 

uninstructed persons, unless they are under the supervision of persons responsible for 
ensuring safety during handling or installation of the product. Children should be under 
supervision to ensure that they do not tamper with the product. Do not allow children 
to hang on the product nor to handle it in any other way. If this is not the case, serious 
injury may occur. Never insert fi ngers nor other items into the product‘s mechanism. 
Persons could be injured or property damaged.

• Use this product in accordance with the user‘s manual and its intended application.

DISPOSAL OF USED ELECTRICAL & ELECTRONIC EQUIPMENT
The meaning of the symbol on the product, its accessory or packaging indicates 
that this product shall not be treated as household waste. Please, dispose of 
this equipment at your applicable collection point for the recycling of electrical 
& electronic equipments waste. In the European Union and Other European 
countries which there are separate collection systems for used electrical and 
electronic product. By ensuring the correct disposal of this product, you will 
help prevent potentially hazardous to the environment and to human health, 
which could otherwise be caused by unsuitable waste handling of this product. 
The recycling of materials will help conserve natural resources. Please do not 
therefore dispose of your old electrical and electronic equipment with your 
household waste. For more detailed information about recycling of this product, 
please contact your local city offi ce, your household waste disposal service or the 
shop where you purchased the product.
Changes in text and technical parameters reserved.

INSTRUCTION FOR HANDLING WITH USED PACKAGING
Used packaging should be dumped on the place appointed for dumping of the waste, 
or into the junk.



4-EN

Supplied Parts
No. Picture Description Quantity

1 Large Safety Glass Shelf 2

2 Small Safety Glass Shelf 1

3 Top Short Aluminum Support
With Cable Cover Slot 1

4 Top Long Aluminum Support
With Cable Cover Slot 1

5 Middle Aluminum Support
With Cable Cover Slot 1

6 Middle Aluminum Support 2

7 Bottom Aluminum Support 3

8 Plastic Cable Cover 3

9A Aluminum Support Cover-Big Holes 2

9B Aluminum Support Cover-Small 
Holes 1

10 Plastic Support Cover 8

11 Plastic Feet 3

12 Connect Metal Pipe-491mm 2

13A Connect Metal Pipe-298mm 4

13B Connect Metal Pipe-287mm 2



5-EN

14 Top Glass Shelf Aluminum Head 4

15 Metal Pipe Screw 8

16 Connect Piece 1

17 Top Plastic Support Cover 1

18 Wheel Axis 6

19 Nylon Wheel 6

20 Plate 1

21 Monitor Bracket 2

22 M5x12 Bolt 4

23 M5x30 Bolt 4

24 M6x12 Bolt 4

25 M6x35 Bolt 4

26 M8x16 Bolt 4

27 M8x40 Bolt 4

28 M4/M5 Spacer 4

29 M6/M8 Spacer 4

30 M4/M5 Washer 8



6-EN

31 M6/M8 Washer 4

Required Tools: screw driver

Note: We makes every effort to assure all necessary television mounting hardware 
is included. If the hardware you need is not included please consult your local 
hardware store.

Step 1

Step 2



7-EN

Step 3

Step 4



8-EN

Step 5

Step 6



9-EN

Step 7 Mounting Monitor Brackets to a television with a Flat Back

First, determine the diameter of the Bolt (22, 24, 26) your TV requires by hand threading them into 
the threaded insert on the back of the TV. If you encounter and resistance, pls stop immediately! 
Once you have determined the correct diameter, see the appropriate diagram below. You will 
thread the Bolt through the appropriate Washer (30, 31), the Monitor Bracket (21), and fi nally into 
the TV. Make sure the Monitor Brackets are vertically centered and level with each other.

Step 8 Mounting Monitor Brackets to a television with a curved 
back, recessed threaded inserts or any other obstruction

First, determine the diameter of the Bolt (23, 25, 27) your TV requires by hand threading them into 
the threaded insert on the back of the TV. If you encounter and resistance, pls stop immediately! 
Once you have determined the correct diameter, see the appropriate diagram below. You will 
thread the Bolt through the Washer (30, 31), the Monitor Bracket (21), a spacer (28, 29) and fi nally 
into the TV. For the M4 or M5 diameter bolt, you will need another M4/M5 Washer between the 
Monitor Bracket and the Spacer. Make sure the Monitor Brackets are vertically centered and level 
with each other.

M4 Diameter Bolt 
(have not supplied)

M6 Diameter Bolt

Diagram 1

M5 Diameter Bolt
M8 Diameter Bolt 

M4 Diameter Bolt 
(have not supplied)

M6 Diameter Bolt

Diagram 2

M5 Diameter Bolt
M8 Diameter Bolt 



10-EN

Step 9 Mounting the fl at panel television to the plate
Warning: Some televisions may require 2 people to lift! We are not responsible for personal 
injury or product damage.
First choose the right vertical height you want (there are three hooks on the Monitor Bracket, it was 
used to change the height of TVs), then hook the Monitor Brackets (21) over the top of the Plate 
(20) as shown in the below diagram.

Thanks for choosing our products, enjoy the using!



1-CZ

STOLEK PRO LCD TV 
/ PLAZMOVOU TV 

Pro model:
SHO 1036
SHO 1037

Obecné pokyny pro montáž



2-CZ

Instalační pokyny
Děkujeme vám za zakoupení stolku na LCD TV / plazmovou TV. Tento stolek byl navržen 
přímo pro instalaci televizoru s plochým panelem na podlahový stojan. Umožňuje vám 
natočit váš televizor doprava nebo doleva do 30 ° v obou směrech.

POKYNY PRO ROZBALENÍ
•  Opatrně otevřete krabici, vyjměte obsah a položte ho na kartón nebo jiný chráněný 

povrch, abyste zařízení nepoškodili.
•  Zkontrolujte obsah balení podle seznamu dílů na následující straně a ujistěte se, 

že jsou všechny díly v pořádku. Poškozené nebo vadné díly nepoužívejte.
•  Před instalací zařízení si pečlivě přečtěte všechny pokyny.

DŮLEŽITÉ BEZPEČNOSTNÍ INFORMACE
Toto zařízení instalujte a používejte opatrně. Před instalací si přečtěte tyto pokyny 
a pečlivě dodržujte všechny následující instrukce. Během instalace používejte 
bezpečnostní vybavení.
Kontaktujte kvalifi kovaného technika, pokud těmto pokynům nerozumíte, případně máte 
jakékoliv pochybnosti týkající se bezpečnosti instalace.

Toto zařízení nepoužívejte pro jiný účel nebo jinak sestavené, než je uvedeno v těchto 
pokynech. Tímto odmítáme jakoukoliv odpovědnost za poranění nebo škody způsobené 
nesprávnou montáží, instalací nebo použitím tohoto produktu.

Poznámka: Technické údaje a design se mohou v důsledku zlepšování výrobku změnit 
bez předchozího upozornění.



3-CZ

DŮLEŽITÉ:
• Před montáží a použitím si pozorně přečtěte tuto příručku a ponechejte si ji pro budoucí 

použití.
• Při používání elektrického nářadí pro utahování šroubů prosím dbejte zvýšené 

opatrnosti.
• Dbejte prosím, aby při utahování šroubů nedošlo ke stržení závitu. Mohlo by to 

způsobit poškození video stolku / držáku. Neinstalujte toto zařízení na vlhké, nebo jinak 
poškozené zdi. Upevňovací materiály, které jsou dodávány v balení, jsou určeny přímo 
k montáži pro stěny z masivního dřeva, cihel a betonu. Pro montáž na stěny z jiných 
matriálů se poraďte s odborníkem.

• Nedemontujte ani neopravujte zařízení sami.
• Nikdy neinstalujte, nebo neobsluhujte toto zařízení, které jeví známky poškození. 

Pokud si nejste jistí, kontaktujte Vašeho dodavatele. Firma Stell není odpovědná za 
chybnou montáž tohoto zařízení.

• Zařízení musí být umístěno tak, aby byla síťová zástrčka po instalaci přístupná.
• Ostré hrany tohoto zařízení mohou způsobit poranění osob.
• Toto zařízení není určeno k obsluze, nebo montáži malými dětmi nebo nepoučenými 

osobami, pokud nebudou pod dohledem odpovědných osob k zajištění bezpečnosti při 
obsluze, nebo montáži zařízení. Děti by měly být pod dohledem, aby bylo zajištěno, 
že nebudou do zařízení zasahovat. Nedovolte dětem, aby se zavěšovaly na zařízení, 
nebo s ním jinak manipulovali. V opačném případě může dojít k vážnému úrazu. Nikdy 
nestrkejte prsty ani jiné předměty do mechanismu zařízení. Mohlo by dojít ke vzniku 
poranění osob nebo věcných škod.

• Toto zařízení používejte v souladu s návodem k použití a v souladu s určením použití.

LIKVIDACE POUŽITÝCH ELEKTRICKÝCH A ELEKTRONICKÝCH ZAŘÍZENÍ
Tento symbol na výrobku, jeho příslušenství nebo obalu označuje, že s tímto 
výrobkem nesmí být zacházeno jako s domovním odpadem. Výrobek zlikvidujte 
jeho předáním na sběrné místo pro recyklaci elektrických a elektronických 
zařízení. V zemích evropské unie a jiných evropských zemích existují samostatné 
sběrné systémy pro shromažďování použitých elektrických a elektronických 
výrobků. Zajištěním jejich správné likvidace pomůžete prevenci vzniku 
potenciálních rizik pro životní prostředí a lidské zdraví, která by mohla vzniknout 
nesprávným zacházením s odpady. Recyklace odpadových materiálů napomáhá 
udržení přírodních zdrojů surovin - z uvedeného důvodu nelikvidujte prosím 
vaše stará elektrická a elektronická zařízení s domovním odpadem. Pro získání 
podrobných informací k recyklaci tohoto výrobku kontaktujte prosím pracovníka 
ochrany životního prostředí místního (městského nebo obvodního) úřadu, 
pracovníky sběrného dvora nebo zaměstnance prodejny, ve které jste výrobek 
zakoupili.
Změna textu a technických parametrů vyhrazena.

POKYNY A INFORMACE O NAKLÁDÁNÍ S POUŽITÝM OBALEM
Použitý obalový materiál odložte na místo určené obcí k ukládání odpadu.



4-CZ

Seznam dodaných částí
Číslo Obrázek Popis Množství

1 Velká police z bezpečnostního skla 2

2 Malá police z bezpečnostního skla 1

3 Horní dlouhá hliníková lišta 
s dřážkou pro kabel 1

4 Horní krátká hliníková lišta 
s dřážkou pro kabel 1

5 Střední hliníková lišta s dřážkou pro 
kabel 1

6 Střední hliníková lišta 2

7 Spodní hliníková liště 3

8 Plastový kryt kabelu 3

9A Hliníkový kryt lišty – s velkým otvory 2

9B Hliníkový kryt lišty – s malými otvory 1

10 Plastový kryt lišty 8

11 Plastové nohy 3

12 Spojovací kovová trubice – 491 mm 2

13A Spojovací kovová trubice – 298 mm 4

13B Spojovací kovová trubice – 287 2



5-CZ

14 Hliníkové čelo horní skleněné police 4

15 Šroub kovové matice 8

16 Spojovací díl 1

17 Horní plastový kryt lišty 1

18 Osa kolečka 6

19 Nylonové kolečko 6

20 Deska 1

21 Konzola monitoru 2

22 Šroub M5 x 12 4

23 Šroub M5 x 30 4

24 Šroub M6 x 12 4

25 Šroub M6 x 35 4

26 Šroub M8 x 16 4

27 Šroub M8 x 40 4

28 Distanční podložka M4/M5 4

29 Distanční podložka M6/M8 4

30 Podložka M4/M5 8



6-CZ

31 Podložka M6/M8 4

Požadované nářadí: Šroubovák

Poznámka: Pokud součástí příslušenství není vybavení, které potřebujete 
k instalaci, navštivte vaše místní železářství a konzultujte případné potřebné 
vybavení s prodavačem.

1. krok

2. krok



7-CZ

3. krok

4. krok



8-CZ

5. krok

6. krok



9-CZ

7. krok Montáž konzol na televizor s plochou zadní částí

Nejdřív určete šrouby (22, 24, 26), které potřebujete k montáži na televizor: rukou je zkuste 
zašroubovat do otvorů v zadní části televizoru. Pokud ucítíte odpor, okamžitě přestaňte šroubovat! 
Jakmile naleznete šroub se správným závitem, postupujte podle níže uvedeného odpovídajícího 
obrázku. Na šroub nasaďte odpovídající podložku (30, 31) a konzolu monitoru (21) a tento celek 
nasaďte na televizor. Zkontrolujte, že jsou konzoly svisle zarovnány a v rovnoběžné poloze jedna s 
druhou.

8. krok Montáž konzol na televizor s oblou zadní částí, zapuštěnými otvory na 
šrouby nebo s jinými překážkami

Nejdřív určete šrouby (23, 25, 27), které potřebujete k montáži na televizor: rukou je zkuste 
zašroubovat do otvorů v zadní části televizoru. Pokud ucítíte odpor, okamžitě přestaňte šroubovat! 
Jakmile naleznete šroub se správným závitem, postupujte podle níže uvedeného odpovídajícího 
obrázku. Na šroub nasaďte podložku (30, 31), konzolu monitoru (21) a rozpěrku (28, 29) a nasaďte 
na televizor. U šroubů se závitem M4 nebo M5 budete mezi konzoly na monitor a rozpěrnou vložku 
potřebovat další podložku M4/M5. Zkontrolujte, že jsou konzoly svisle zarovnány a v rovnoběžné 
poloze jedna s druhou.

Šroub s průměrem M4 
(není součástí příslušenství)

Šroub s průměrem M6

Obr. 1

Šroub s průměrem M5
Šroub s průměrem M8

Šroub s průměrem M4 
(není součástí příslušenství)

Šroub s průměrem M6

Obr. 2

Šroub s průměrem M5
Šroub s průměrem M8



10-CZ

9. krok Montáž plochého televizoru k desce

Varování: Některé televizory je nutné zdvihat nejméně ve dvou lidech! Neodpovídáme za 
poranění nebo případné poškození zařízení.
Nejdřív si zvolte vámi požadovanou vertikální výšku, potom zahákněte konzoly monitoru (21) za 
vršek desky (20), jak je uvedeno na obrázku. Nakonec zajistěte konzoly na místě pomocí dvou 
šroubů.

Děkujeme, že jste si vybrali naše produkty. Ať vám dobře slouží!



1-SK

STOLÍK PRE LCD TV 
/ PLAZMOVÝ TV 

Pre model:
SHO 1036
SHO 1037

Všeobecné pokyny pre montáž



2-SK

Inštalačné pokyny
Ďakujeme vám za kúpu stolíka na LCD TV/plazmový TV. Tento stolík bol navrhnutý priamo 
pre inštaláciu televízora s plochým panelom na podlahový stojan. Umožňuje vám natočiť 
váš televízor doprava alebo doľava do 30° v oboch smeroch.

POKYNY PRE ROZBALENIE
•  Opatrne otvorte škatuľu, vyberte obsah a položte ho na kartón alebo iný chránený 

povrch, aby ste zariadenie nepoškodili.
• Skontrolujte obsah balenia podľa zoznamu dielov na nasledujúcej strane a uistite sa, 

že sú všetky diely v poriadku. Poškodené alebo chybné diely nepoužívajte.
• Pred inštaláciou zariadenia si dôkladne prečítajte všetky pokyny.

DÔLEŽITÉ BEZPEČNOSTNÉ INFORMÁCIE
Toto zariadenie inštalujte a používajte opatrne. Pred inštaláciou si prečítajte tieto pokyny 
a dôkladne dodržujte všetky nasledujúce inštrukcie. Počas inštalácie používajte 
bezpečnostné vybavenie.
Kontaktujte kvalifi kovaného technika, ak týmto pokynom nerozumiete, prípadne máte 
akékoľvek pochybnosti týkajúce sa bezpečnosti inštalácie.

Toto zariadenie nepoužívajte na iný účel alebo inak zostavené, než je uvedené v týchto 
pokynoch. Týmto odmietame akúkoľvek zodpovednosť za poranenie alebo škody 
spôsobené nesprávnou montážou, inštaláciou alebo použitím tohto produktu.

Poznámka: Technické údaje a dizajn sa môžu v dôsledku zlepšovania výrobku zmeniť bez 
predchádzajúceho upozornenia.



3-SK

DÔLEŽITÉ:
• Pred montážou a použitím si pozorne prečítajte túto príručku a ponechajte si ju pre 

budúce použitie.
• Pri používaní elektrického náradia pre doťahovanie skrutiek prosím dbajte na zvýšenú 

opatrnosť.
• Dbajte prosím, aby pri doťahovaní skrutiek nedošlo ku strhnutiu závitu. Mohlo by to 

spôsobiť poškodenie video stolíka / držiaku. Neinštalujte toto zariadenie na vlhké, alebo 
inak poškodené steny. Upevňovacie materiály, ktoré sú dodávané v balení, sú určené 
priamo k montáži pre steny z masívneho dreva, tehál a betónu. Pre montáž na steny 
z iných materiálov sa poraďte s odborníkom.

• Nedemontujte ani neopravujte zariadenie sami.
• Nikdy neinštalujte, alebo neobsluhujte toto zariadenie, ktoré javí známky poškodenia. 

Ak nemáte istotu, kontaktujte Vášho dodávateľa. Firma Stell nie je zodpovedná za 
chybnú montáž tohto zariadenia.

• Zariadenie musí byť umiestnené tak, aby bola sieťová zástrčka po inštalácii prístupná.
• Ostré hrany tohto zariadenia môžu spôsobiť poranenie osôb.
• Toto zariadenie nie je určené na obsluhu, alebo montáž malými deťmi alebo 

nezaučenými osobami, ak nebudú pod dohľadom zodpovedných osôb na zaistenie 
bezpečnosti pri obsluhe, alebo montáži zariadenia. Deti by mali byť pod dohľadom, aby 
bolo zaistené, že nebudú do zariadenia zasahovať. Nedovoľte deťom, aby sa vešali na 
zariadenie, alebo s ním inak manipulovali. V opačnom prípade môže dôjsť k vážnemu 
úrazu. Nikdy nestrkajte prsty ani iné predmety do mechanizmu zariadenia. Mohlo by 
dôjsť ku vzniku poranenia osôb alebo vecným škodám.

• Toto zariadenie používajte v súlade s návodom na použitie a k účelu pre ktorý je 
určené.

LIKVIDÁCIA POUŽITÝCH ELEKTRICKÝCH A ELEKTRONICKÝCH ZARIADENÍ
Tento symbol na výrobku, jeho príslušenstve alebo obale označuje, že sa s týmto 
výrobkom nesmie zaobchádzať ako s domovým odpadom. Výrobok zlikvidujte 
jeho odovzdaním na zbernom mieste pre recykláciu elektrických a elektronických 
zariadení. V krajinách európskej únie a v iných európskych krajinách existujú 
samostatné zberné systémy pre zhromažďovanie použitých elektrických 
a elektronických výrobkov. Zaistením ich správnej likvidácie pomôžete prevencii 
vzniku potenciálnych rizík pre životné prostredie a ľudské zdravie, ktoré by 
mohli vzniknúť nesprávnym zaobchádzaním s odpadmi. Recyklácia odpadových 
materiálov napomáha udržaniu prírodných zdrojov surovín - z uvedeného
dôvodu nelikvidujte prosím vaše staré elektrické a elektronické zariadenia 
s domovým odpadom. Pre získanie potrebných informácií k recyklácii tohto 
výrobku kontaktujte prosím pracovníka ochrany životného prostredia miestneho 
(mestského či obvodného) úradu, pracovníkov zberného dvora alebo 
zamestnancov predajne, v ktorej ste výrobok zakúpili.
Zmena textu a technických parametrov vyhradená.

POKYNY A INFORMÁCIE O ZAOBCHÁDZANÍ S POUŽITÝM OBALOM
Použitý obalový materiál odložte na miesto určené obcou na ukladanie odpadu.



4-SK

Zoznam dodaných častí
Číslo Obrázok Popis Množstvo

1 Veľká polica z bezpečnostného skla 2

2 Malá polica z bezpečnostného skla 1

3 Horná dlhá hliníková lišta s drážkou 
pre kábel 1

4 Horná krátka hliníková lišta 
s drážkou pre kábel 1

5 Stredná hliníková lišta s drážkou pre 
kábel 1

6 Stredná hliníková lišta 2

7 Spodná hliníková lišta 3

8 Plastový kryt kábla 3

9A Hliníkový kryt lišty – s veľkými 
otvormi 2

9B Hliníkový kryt lišty – s malými 
otvormi 1

10 Plastový kryt lišty 8

11 Plastové nohy 3

12 Spojovacia kovová trubica – 491 
mm 2

13A Spojovacia kovová trubica – 298 
mm 4

13B Spojovacia kovová trubica – 287 2



5-SK

14 Hliníkové čelo hornej sklenenej 
police 4

15 Skrutka kovovej matice 8

16 Spojovací diel 1

17 Horný plastový kryt lišty 1

18 Os kolieska 6

19 Nylonové koliesko 6

20 Doska 1

21 Konzola monitora 2

22 Skrutka M5 x 12 4

23 Skrutka M5 x 30 4

24 Skrutka M6 x 12 4

25 Skrutka M6 x 35 4

26 Skrutka M8 x 16 4

27 Skrutka M8 x 40 4

28 Dištančná podložka M4/M5 4

29 Dištančná podložka M6/M8 4

30 Podložka M4/M5 8



6-SK

31 Podložka M6/M8 4

Požadované náradie: Skrutkovač

Poznámka: Ak súčasťou príslušenstva nie je vybavenie, ktoré potrebujete 
na inštaláciu, navštívte vaše miestne železiarstvo a konzultujte prípadné potrebné 
vybavenie s predavačom.

1. krok

2. krok



7-SK

3. krok

4. krok



8-SK

5. krok

6. krok



9-SK

7. krok Montáž konzol na televízor s plochou zadnou časťou

Najskôr určte skrutky (22, 24, 26), ktoré potrebujete na montáž televízora: rukou ich skúste 
zaskrutkovať do otvorov v zadnej časti televízora. Ak zacítite odpor, okamžite prestaňte 
skrutkovať! Hneď ako nájdete skrutku so správnym závitom, postupujte podľa nižšie uvedeného 
zodpovedajúceho obrázka. Na skrutku nasaďte zodpovedajúcu podložku (30, 31) a konzolu 
monitora (21) a tento celok nasaďte na televízor. Skontrolujte, že sú konzoly zvisle zarovnané 
a v rovnobežnej polohe jedna s druhou.

8. krok Montáž konzol na televízor s oblou zadnou časťou, zapustenými otvormi 
na skrutky alebo s inými prekážkami

Najskôr určte skrutky (23, 25, 27), ktoré potrebujete na montáž televízora: rukou ich skúste 
zaskrutkovať do otvorov v zadnej časti televízora. Ak zacítite odpor, okamžite prestaňte 
skrutkovať! Hneď ako nájdete skrutku so správnym závitom, postupujte podľa nižšie uvedeného 
zodpovedajúceho obrázka. Na skrutku nasaďte podložku (30, 31) a konzolu monitora (21) 
a rozperu (28, 29) a nasaďte na televízor. Pri skrutkách so závitom M4 alebo M5 budete medzi 
konzoly na monitor a rozpernú vložku potrebovať ďalšiu podložku M4/M5. Skontrolujte, že sú 
konzoly zvisle zarovnané a v rovnobežnej polohe jedna s druhou.

Skrutka s priemerom M4 
(nie je súčasťou príslušenstva)

Skrutka s priemerom M6

Obr. 1

Skrutka s priemerom M5
Skrutka s priemerom M8

Skrutka s priemerom M4 
(nie je súčasťou príslušenstva)

Skrutka s priemerom M6

Obr. 2

Skrutka s priemerom M5
Skrutka s priemerom M8



10-SK

9. krok Montáž plochého televízora k doske

Varovanie: Niektoré televízory musia dvíhať najmenej dvaja ľudia! Nezodpovedáme za 
poranenie alebo prípadné poškodenie zariadenia.
Najskôr si zvoľte vami požadovanú vertikálnu výšku, potom zaveste konzoly monitora (21) za 
vrch dosky (20), ako je uvedené na obrázku. Nakoniec zaistite konzoly na mieste pomocou dvoch 
skrutiek.

Ďakujeme, že ste si vybrali naše produkty. Nech vám dobre slúžia!



1-HU

LCD TV 
/ PLAZMA TV ASZTAL

Ezen modellhez:
SHO 1036
SHO 1037

Általános szerelési utasítások



2-HU

Szerelési útmutató
Köszönjük az LCD TV / plazma TV asztal megvásárlását. Ez az asztalt közvetlenül lapos 
televízió telepítésére tervezték. A televízió elforgatását jobbra vagy balra 30 ° szögben 
teszi lehetővé mindkét irányban.

ÚTMUTATÓ A KICSOMAGOLÁSHOZ
•  Óvatosan nyissa ki a dobozt, vegye ki a tartalmát és tegye kartonpapírra vagy más 

felületre, amin a berendezés nem sérülhet.
•  Ellenőrizze a csomagolás tartalmát az alkatrészlista szerint a következő oldalon és 

győződjön meg, hogy mind rendben van. Sérült vagy hibás alkatrészeket ne használjon 
fel.

• A szerelés előtt alaposan olvassa át az útmutatót.

FONTOS BIZTONSÁGI TUDNIVALÓK
Gondosan szerelje össze és kezelje a terméket. A beszerelés előtt olvassa el
és tartsa be az összes utasítást. A szerelésnél használjon alkalmas védőfelszerelést.
Ha valamelyik utasítást nem érti, vagy ha kétségei vannak a szerelés biztonságát illetően, 
lépjen kapcsolatba szakszerelővel.

A terméket csak a jelen útmutatóban megadott célokra és konfi gurációban használja. 
A helytelen össze- és felszerelésből vagy helytelen használatból származó sérülésekért 
és károkért nem vállalunk felelősséget.

Megjegyzés: A műszaki adatok és kivitel a termék fejlesztése miatt változhat előzetes 
fi gyelmeztetés nélkül.



3-HU

FONTOS:
• Beszerelés és használat előtt gondosan olvassa el ezen útmutatót és őrizze meg 

későbbi használatra.
• Ha csavarok behúzásához elektromos eszközt használ, kérjük óvatosan járjon el.
• Ügyeljen arra, hogy a csavarok behúzásánál ne tegye tönkre a menetet. Ez a video 

asztal / tartó károsodását okozhatná. Ne telepítse a berendezést nedves vagy 
máshogy sérült falra. A rögzítő anyagok, amiket a csomagolásban kapott, masszív 
fa, tégla vagy beton falakra szerelésre szolgál. Más anyagú falakra szerelésnél kérje 
szakember tanácsát.

• A berendezést ne szerelje szét és ne javítsa maga.
• Soha se telepítsen és ne használjon olyan berendezést, amin látható sérülés van. 

Ha bizonytalan, lépjen kapcsolatba a szállítójával. A Stell cég nem felelős ezen 
berendezés hibás telepítéséért.

• A berendezést úgy kell elhelyezni, hogy a telepítés után elérhető legyen a hálózati 
aljzat.

• A berendezés élei személyi sérülést okozhatnak.
• Ezen berendezést nem gyermekek, fel nem készített személyek általi használatra vagy 

beszerelésre tervezték, ha azok nincsenek felelős személy felügyelete alatt a biztonság 
biztosításához a berendezés beszerelése vagy használata során. 
A gyerekeknek felügyelet alatt kell lenniük,hogy biztosítsa, nem fognak a berendezésbe 
beavatkozni. Ne engedje a gyerekeknek, hogy a berendezésre felakaszkodjanak, vagy 
azzal máshogy manipuláljanak. Ellenkező esetben komoly sérülések adódhatnak. 
Soha se szúrja az ujjait vagy mást a berendezésbe. Személyi sérülés vagy anyagi kár 
keletkezhetne.

• Ezen berendezést a használati útmutatóval és használati céljával összhangban 
használja.

HASZNÁLT ELEKTROMOS ÉS ELEKTRONIKUS BERENDEZÉSEK MEGSEMMISÍTÉSE
Ez a szimbólum a készüléken vagy a csomagolásán azt jelzi, hogy a terméket 
ne kezelje háztartási hulladékként. Kérjük, hogy az elektromos es elektronikai 
hulladék gyũjtésére kijelölt gyũjtőhelyen adja le. A feleslegessé vált termékének 
helyes kezelésével segít megelőzni a környezet és az emberi egészség 
károsodását, mely bekövetkezhetne, ha nem követi a hulladék kezelés 
helyes módját. Az anyagok újrahasznosítása segít a természeti erőforrások 
megőrzésében. A termék újrahasznosítása érdekében további információért 
forduljon a lakóhelyén az illetékesekhez, a helyi hulladékgũyjtő szolgáltatóhoz 
vagy ahhoz az üzlethez, ahol a terméket megvásárolta.
A szöveg és a műszaki paraméterek változtatásának joga fenntartva.

UTASÍTÁSOK ÉS TÁJÉKOZTATÓ A HASZNÁLT CSOMAGOLÓANYAGOKRA 
VONATKOZÓAN
A használt csomagolóanyagokat az önkormányzat által kijelölt hulladéklerakó helyre 
helyezze el.



4-HU

Alkatrészlista
Csatorna 

szám Kép Leírás Mennyiség

1 Biztonsági üvegből készül polc, 
nagy 2

2 Biztonsági üvegből készül polc, 
kicsi 1

3 Felső hosszú alumínium támaszték 
kábelmenettel 1

4 Felső rövid alumínium támaszték 
kábelmenettel 1

5 Középső alumínium támaszték 
kábelmenettel 1

6 Középső alumínium támaszték 2

7 Alsó alumínium támaszték 3

8 Műanyag kábeltakaró 3

9A Alumínium támaszték fedő – nagy 
nyílásokkal 2

9B Alumínium támaszték fedő – kis 
nyílásokkal 1

10 Műanyagtámaszték fedő 8

11 Műanyag lábak 3

12 Összekötő fémcső – 491 mm 2

13A Összekötő fémcső – 298 mm 4

13B Összekötő fémcső – 287 2



5-HU

14 Felső üvegpolc alumíniumfeje 4

15 Fémanya csavarja 8

16 Összekötő idom 1

17 Felső műanyagtámaszték borítója 1

18 Kerék tengelye 6

19 Nejlonkerék 6

20 Tartólemez 1

21 Monitortartó 2

22 Csavar M5 x 12 4

23 Csavar M5 x 30 4

24 Csavar M6 x 12 4

25 Csavar M6 x 35 4

26 Csavar M8 x 16 4

27 Csavar M8 x 40 4

28 Távtartó alátét M4/M5 4

29 Távtartó alátét M6/M8 4

30 Alátét, M4/M5 8



6-HU

31 Alátét, M6/M8 4

Szükséges szerszámok: Csavarhúzó

Megjegyzés: Ha a beszereléshez szükséges eszközök nem állnak rendelkezésre,
látogassa meg a helyi vasüzletet és az eladóval beszéljen az esetleg szükséges 
felszerelésről.

1. lépés

2. lépés



7-HU

3. lépés

4. lépés



8-HU

5. lépés

6. lépés



9-HU

7. lépés A monitortartó szerelése laposhátú tévékészülékhez

Előbb határozza meg a csavarokat (22, 24, 26), amelyekre a televízió beszereléséhez szüksége 
lesz: kézzel próbálja meg becsavarozni a nyílásokba a televízió hátoldalán. Ha ellenállást 
érez, azonnal hagyja abba! Ha megtalálta a megfelelő csavart, az alábbi vonatkozó kép szerint 
járjon el. Csavarja be a csavart a hozzáillő alátéten (30, 31) és a monitortartón (21) keresztül a 
tévékészülékbe. Ellenőrizze, hogy a monitortartók függőlegesen állnak-e és egy szintben vannak-e.

8. lépés Monitortartók felszerelése domború hátú, süllyesztett menetbetétes vagy 
egyéb nehezítő körülményt támasztó tévékészülékekhez.

Előbb határozza meg a televízió beszereléséhez szükséges csavarokat (23, 25, 27): kézzel 
próbálja meg becsavarozni a nyílásokba a televízió hátoldalán. Ha ellenállást érez, azonnal hagyja 
abba! Ha megtalálta a megfelelő csavart, az alábbi vonatkozó kép szerint járjon el. Csavarja be 
a csavart a hozzáillő alátéten (30, 31), a monitortartón (21) és egy távtartón (28, 29) keresztül a 
tévékészülékbe. Az M4 vagy M5 menetes csavaroknál a monitartók és a távtartó betét között még 
szüksége lesz egy újabb M4/M5 alátétre. Ellenőrizze, hogy a monitortartók függőlegesen állnak-e 
és egy szintben vannak-e.

M4 átmérőjű csavar 
(nem tartozék)

M6 átmérőjű csavar

1. kép

M5 átmérőjű csavar

M8 átmérőjű csavar

M4 átmérőjű csavar 
(nem tartozék)

M6 átmérőjű csavar

2. kép

M5 átmérőjű csavar

M8 átmérőjű csavar



10-HU

9. lépés Lapos televízió szerelése a deszkához

Figyelmeztetés:Egyes tévékészülékek megemeléséhez 2 személy szükséges! Személyi 
sérülésért vagy a termékben bekövetkezett kárért nem vállalunk felelősséget.
Előbb döntse el, milyen magasságra kívánja helyezni a tévét, majd akassza rá a monitortartókat 
(21) a tartólemezre (20) az ábra szerint. Végül rögzítse a monitortartókat két csavarral.

Köszönjük, hogy a termékünket választotta. Jól szolgáljon Önnek!



1-PL

STOLIK POD 
TELEWIZOR LCD 

/ TELEWIZOR PLAZMOWY 
do modelu:
SHO 1036
SHO 1037

Ogólne zasady montażu



2-PL

Instrukcje dotyczące instalacji
Dziękujemy, że dokonali Państwo zakupu stolika pod telewizor LCD / telewizor plazmowy. 
Ten stolik został zaprojektowany bezpośrednio do instalacji telewizora z płaskim panelem 
na stojaku podłogowym. Umożliwia obrócenie telewizora w prawo lub w lewo do 30° 
w obu kierunkach.

ROZPAKOWANIE
•  Ostrożnie otwórz pudełko, wyjmij jego zawartość i połóż ją na kartonie lub innej 

powierzchni ochronnej, aby nie uszkodzić urządzenia.
• Sprawdź, czy zawartość opakowania jest zgodna z listą części na następnej stronie 

i upewnij się, czy wszystkie części są sprawne. Nie używaj uszkodzonych lub 
wadliwych części.

• Przed instalacją urządzenia starannie przeczytaj wszystkie instrukcje.

WAŻNE ŚRODKI BEZPIECZEŃSTWA
Podczas instalacji i używania urządzenia należy zachować ostrożność. Przed instalacją 
zapoznaj się z niniejszą instrukcją i starannie przestrzegaj wszystkich wskazówek. 
Podczas instalacji używaj bezpiecznych akcesoriów.
Jeśli nie są Państwo pewni lub mają jakiekolwiek wątpliwości dotyczące zasad bezpiecznej 
instalacji, prosimy o skontaktowanie się z wykwalifi kowanym technikiem.

Nie używaj tego urządzenia do innych celów lub w innej konfi guracji niż zostało to opisane 
w instrukcji. Niniejszym odmawiamy wzięcia jakiejkolwiek odpowiedzialności za zranienia 
lub szkody spowodowane niewłaściwym montażem, instalacją lub użytkowaniem tego 
produktu.

Uwaga: Na skutek ulepszania produktu jego dane techniczne i design mogą ulec zmianie 
bez wcześniejszego ostrzeżenia.



3-PL

UWAGA:
• Przed rozpoczęciem instalacji i użytkowania uważnie przeczytaj niniejszą instrukcję 

i zachowaj ją do użytku w przyszłości.
• Podczas użycia narzędzi elektrycznych do dokręcania śrub zachowaj szczególną ostrożność.
• Zadbaj o to, aby podczas dokręcania śrub nie doszło do urwania gwintu. Mogłoby to 

spowodować uszkodzenie stolika wideo / uchwytu. Nie instaluj tego urządzenia na wilgotnej 
lub w inny sposób uszkodzonej ścianie. Materiały do montażu, umieszczone w opakowaniu, 
są przeznaczone bezpośrednio do montażu na ścianach z pełnego drewna, cegieł i betonu. 
W kwestii montażu na ścianach z innych materiałów zasięgnij rady specjalisty.

• Nie demontuj ani nie naprawiaj urządzenia samodzielnie.
• Nigdy nie instaluj ani nie obsługuj tego urządzenia, jeśli jest ono uszkodzone. Jeśli nie jesteś 

pewien, czy urządzenie jest sprawne, skontaktuj się z dostawcą. Firma Stell nie ponosi 
odpowiedzialności za niewłaściwy montaż tego urządzenia.

• Urządzenie musi być zainstalowane tak, aby gniazdko sieciowe było po instalacji dostępne.
• Ostre krawędzie tego urządzenia mogą być przyczyną zranień osób.
• To urządzenie nie jest przeznaczone do obsługi lub instalacji przez małe dzieci lub osoby, 

którym nie udzielono instrukcji obsługi, o ile nie będą się one znajdować pod nadzorem 
osób odpowiedzialnych za zapewnienie bezpieczeństwa obsługi lub instalacji urządzenia. 
Dzieci powinny być pod nadzorem, który zapewni, że nie będą manipulować urządzeniem. 
Nie pozwól, aby dzieci zawieszały się na urządzeniu lub w jakikolwiek inny sposób nim 
manipulowały. W przeciwnym wypadku może dojść do poważnego wypadku. Nigdy nie 
wkładaj palców ani przedmiotów do mechaniki urządzenia. Mogłoby to spowodować zranienia 
osób lub powstanie szkód rzeczowych.

• Używaj tego urządzenia zgodnie z instrukcją użytkowania i zgodnie z przeznaczeniem.

UTYLIZACJA NIEPOTRZEBNEGO SPRZĘTU ELEKTRYCZNEGO 
I ELEKTRONICZNEGO

Taki symbol na produkcie lub na jego opakowaniu oznacza, że produkt nie 
może być traktowany jako odpad komunalny, lecz powinien być dostarczony 
do odpowiedniego punktu zbiórki sprzętu elektrycznego i elektronicznego, 
w celu przerobu i odzysku odpadów. W krajach Unii Europejskiej i w pozostałych 
krajach europejskich są odrębne systemy segregacji odpadów przeznaczone do 
utylizacji sprzętu elektrycznego i elektronicznego. Przez takie pro ekologiczne 
zachowanie zapobiegają Państwo potencjalnym negatywnym wpływom na 
środowisko naturalne oraz na zdrowie ludzi, jakie mogłyby wystąpić w przypadku 
niewłaściwego procesu składowania tego produktu. Przez zagospodarowanie 
materiałów oszczędzamy również surowce naturalne. Aby uzyskać bardziej 
szczegółowe informacje na temat przerobu i odzysku materiałów elektronicznych 
z tego produktu, proszę skontaktować się z urzędem miasta lub gminy, lokalnym 
zakładem utylizacji sprzętu elektrycznego i elektronicznego lub ze sklepem, 
w którym produkt został zakupiony.
Zastrzega się możliwość dokonywania zmian tekstu i parametrów technicznych.

WSKAZÓWKI I IINFORMACJE DOTYCZĄCE GOSPODARKI ZUŻYTYM 
OPAKOWANIEM
Zużyte opakowanie należy dostarczyć na miejsce wyznaczone przez władze lokalne do 
składowania opadów.



4-PL

Lista dostarczonych części
Num. Rysunek Materiał Ilość

1 Duża półka z bezpiecznego szkła 2

2 Mała półka z bezpiecznego szkła 1

3 Górna długa listwa aluminiowa z 
koleiną na kabel 1

4 Górna krótka listwa aluminiowa z 
koleiną na kabel 1

5 Środkowa listwa aluminiowa z 
koleiną na kabel 1

6 Środkowa listwa aluminiowa 2

7 Dolna listwa aluminiowa 3

8 Plastikowa pokrywa kabla 3

9 A Aluminiowa pokrywa listwy – z 
dużymi otworami 2

9 B Aluminiowa pokrywa listwy – z 
małymi otworami 1

10 Plastikowa pokrywa listwy 8

11 Plastikowe nóżki 3

12 Łącząca rurka metalowa – 491 mm 2

13 A Łącząca rurka metalowa – 298 mm 4

13 B Łącząca rurka metalowa – 287 mm 2



5-PL

14 Aluminiowy przód górnej szklanej 
półki 4

15 Śruba do metalowej rurki 8

16 Część łącząca 1

17 Górna plastikowa pokrywa listwy 1

18 Oś kółka 6

19 Nylonowe kółko 6

20 Płyta 1

21 Konsola monitora 2

22 Śruba M5 x 12 4

23 Śruba M5 x 30 4

24 Śruba M6 x 12 4

25 Śruba M6 x 35 4

26 Śruba M8 x 16 4

27 Śruba M8 x 40 4

28 Podkładka dystansowa M4/M5 4

29 Podkładka dystansowa M6/M8 4

30 Podkładka M4/M5 8



6-PL

31 Podkładka M6/M8 4

Wymagane narzędzia: Śrubokręt

Uwaga:
Jeśli w wyposażeniu brakuje części potrzebnej do instalacji, skontaktuj się 
z lokalnym sklepem z artykułami żelaznymi i skonsultuj ewentualne potrzebne 
wyposażenie ze sprzedawcą.

1 krok

2 krok



7-PL

3 krok

4 krok



8-PL

5 krok

6 krok



9-PL

7 krok Montaż konsoli do telewizora z płaską częścią tylną

Najpierw należy znaleźć śruby (22, 24, 26) potrzebne do zamontowania do telewizora: spróbuj 
je przykręcić ręcznie do otworów w tylnej części telewizora. Jeśli poczujesz opór, natychmiast 
przestań dokręcać! Kiedy znajdziesz śrubę z właściwym gwintem, postępuj zgodnie z poniższymi 
rysunkami. Nasuń na śrubę odpowiednią podkładkę (30, 31) i konsolę monitorową (21) i załóż 
całość na telewizor. Sprawdź, czy konsole są nawzajem wyrównane w pionie i w poziomie.

8 krok Montaż konsoli monitorowych do telewizora z wypukłą częścią tylną, 
wgłębionymi otworami na śruby lub innymi niedogodnościami

Najpierw należy znaleźć śruby (23, 25, 27) potrzebne do zamontowania do telewizora: spróbuj 
je przykręcić ręcznie do otworów w tylnej części telewizora. Jeśli poczujesz opór, natychmiast 
przestań dokręcać! Kiedy znajdziesz śrubę z właściwym gwintem, postępuj zgodnie z poniższymi 
rysunkami. Nasuń na śrubę odpowiednią podkładkę (30, 31), konsolę monitora (21) i podkładkę 
dystansową (28, 29) i załóż całość na telewizor. W przypadku śrub z gwintem M4 lub M5 należy 
umieścić pomiędzy konsolami monitorowymi a podkładką dystansową kolejną podkładkę M4/M5. 
Sprawdź, czy konsole są nawzajem wyrównane w pionie i w poziomie.

Śruba o średnicy M4 
(nie wchodzi w skład wyposażenia)

Śruba o średnicy M6

Rys. 1

Śruba o średnicy M5
Śruba o średnicy M8

Śruba o średnicy M4 
(nie wchodzi w skład wyposażenia)

Śruba o średnicy M6

Rys. 2

Śruba o średnicy M5
Śruba o średnicy M8



10-PL

9 krok Montaż płaskiego telewizora do płyty

Ostrzeżenie: Niektóre telewizory muszą podnosić co najmniej dwie osoby! Nie 
odpowiadamy za urazy i ewentualne zranienia.
Najpierw wybierz odpowiednią wysokość w poziomie, następnie zahacz konsole monitora (21) za 
górną część płyty (20), tak jak pokazano na rysunku. W końcu zabezpiecz konsole na miejscu za 
pomocą dwu śrub.

Dziękujemy, że wybrali Państwo nasze produkty. Życzymy dobrego użytkowania!



1-RU

Подставка для плазменного
/ЖК телевизора

Для модели:
SHO 1036
SHO 1037

Общие инструкции по монтажу



2-RU

Инструкции по установке
Спасибо, что выбрали нашу подставку для плазменного/ЖК телевизора! Данная 
подставка предназначена для монтажа плоских телевизоров на напольную тумбу. 
Она позволяет вращать телевизор влево и вправо на 30°.

ИНСТРУКЦИИ ПО ИЗВЛЕЧЕНИЮ ИЗ УПАКОВКИ
• Осторожно откройте коробку, извлеките содержимое и положите на лист 

картона или другую защитную поверхность во избежание повреждений.
• Проверьте соответствие комплекта поставки приведенному на следующей 

странице списку частей, чтобы убедиться в наличии всех элементов. 
Не используйте поврежденные или дефектные детали.

• Перед установкой внимательно прочтите все инструкции.

ВАЖНАЯ ИНФОРМАЦИЯ ПО БЕЗОПАСНОСТИ
Необходимо соблюдать осторожность при установке и эксплуатации данного 
устройства. Перед началом установки прочтите данные инструкции и неукоснительно 
соблюдайте их. В процессе установки необходимо использовать соответствующее 
защитное оборудование.

Обратитесь за помощью к квалифицированному специалисту по установке, 
в следующих случаях:
• если вы не понимаете данные инструкции или у вас есть сомнения относительно 

безопасности установки.
• если вы не уверены в качестве и материале стен.

Не используйте данное изделие для каких-либо целей или в какой-либо 
конфигурации, не соответствующей требованиям, указанным в данной инструкции. 
Настоящим мы отказываемся от какой-либо ответственности за любые повреждения 
или ущерб, возникшие в результате неправильной сборки, монтажа или 
использования данного изделия.

Примечание: технические характеристики и конструкция изделия могут быть 
изменены без предварительного уведомления в связи с усовершенствованием.



3-RU

ВАЖНО:
• перед установкой и использованием, внимательно прочтите данное руководство 

и сохраните его для дальнейшего использования;
• соблюдайте особую осторожность при использовании электроинструментов для 

затягивания болтов;
• при затягивании болтов старайтесь не сорвать резьбу. Это может привести 

к повреждению подставки/держателя. Не монтируйте данное крепление на мокрой или 
поврежденной стене. Крепежные материалы, поставляемые в комплекте с изделием, 
предназначены для установки на стенах из цельной древесины, кирпича или бетона. 
Для монтажа на стенах из другого материала необходимо обратиться 
к квалифицированному специалисту;

• не пытайтесь самостоятельно разбирать или ремонтировать данное изделие.
• не устанавливайте данное изделие и не выполняйте его техническое обслуживание, 

если видны признаки его повреждения. При возникновении сомнений, обратитесь 
к поставщику. Stell не несет ответственности за неправильную установку данного изделия;

• изделие необходимо размещать таким образом, чтобы обеспечить свободный доступ 
к электрической розетке после установки;

• острые углы изделия могут стать причиной травмы;
• данное изделие не предназначено для использования или установки детьми или 

неопытными пользователями и должно использоваться только под присмотром лиц, 
ответственных за обеспечение безопасности при транспортировке и установке. Во 
избежание несчастных случаев дети должны быть под присмотром. Не позволяйте 
детям висеть на изделии или ломать его. В противном случае, это может привести 
к серьезной травме. Избегайте попадания пальцев в механизм изделия. Это может 
привести к повреждению имущества и травмам;

• используйте данное изделие в соответствии с руководством пользователя и прямым 
назначением изделия.

УТИЛИЗАЦИЯ ОТРАБОТАВШЕГО ЭЛЕКТРИЧЕСКОГО И ЭЛЕКТРОННОГО ОБОРУДОВАНИЯ
Наличие данного символа на продукте, дополнительном оборудовании или 
упаковке означает, что его нельзя утилизировать вместе с бытовыми отходами. 
Такое оборудование необходимо передать в пункт повторной переработки 
электрического и электронного оборудования. В странах европейского Союза 
и других европейских странах имеются системы отдельной утилизации 
электрического и электронного оборудования. Обеспечивая правильную 
утилизацию данного изделия, вы помогаете предотвратить вредное воздействие 
на окружающую среду  и здоровье людей. Повторная переработка материалов 
позволяет сохранить ценные природные ресурсы. Не выбрасывайте 
отработавшее электрическое и электронное оборудование вместе с бытовыми 
отходами. Для получения более подробной информации о данном продукте 
обратитесь в местные регулирующие органы, в центр по переработке бытовых 
отходов или по месту приобретения продукта.
Мы сохраняем за собой право изменять технические характеристики продукта 
и текст данного руководства по своему усмотрению.

ИНСТРУКЦИЯ ПО УТИЛИЗАЦИИ УПАКОВОЧНЫХ МАТЕРИАЛОВ
Использованные упаковочные материалы следует выбрасывать в специально отведенных 
для этого местах или вместе с бытовыми отходами. 



4-RU

Поставляемые части
№ Рисунок Описание Количество

1 Большая полка из небьющегося 
стекла 2

2 Маленькая полка из небьющегося 
стекла 1

3
Верхняя короткая алюминиевая 
стойка
с пазом для прокладки кабеля

1

4
Верхняя длинная алюминиевая 
стойка
с пазом для прокладки кабеля

1

5 Средняя алюминиевая стойка
с пазом для прокладки кабеля 1

6 Средняя алюминиевая стойка 2

7 Нижняя алюминиевая стойка 3

8 Пластиковая крышка для кабеля 3

9A Алюминиевая заглушка для стоек 
с большими отверстиями 2

9B Алюминиевая заглушка для стоек 
с маленькими отверстиями 1

10 Пластиковая заглушка для стоек 8

11 Пластиковая ножка 3

12 Соединительная металлическая 
трубка, длина 491 мм 2

13A Соединительная металлическая 
трубка, длина 298 мм 4

13B Соединительная металлическая 
трубка, длина 287 мм 2



5-RU

14 Алюминиевая головка для верхней 
стеклянной полки 4

15 Винт для металлической трубки 8

16 Соединительный элемент 1

17 Верхняя пластиковая заглушка 
для стойки 1

18 Ось ролика 6

19 Нейлоновый ролик 6

20 Монтажная пластина 1

21 Кронштейн для телевизора 2

22 Болт M5x12 4

23 Болт M5x30 4

24 Болт M6x12 4

25 Болт M6x35 4

26 Болт M8x16 4

27 Болт M8x40 4

28 Распорка M4/M5 4

29 Распорка M6/M8 4

30 Шайба M4/M5 8



6-RU

31 Шайба M6/M8 4

Необходимый инструмент: отвертка

Примечание: мы постарались принять все необходимые меры, чтобы 
включить в поставку все элементы, которые могут понадобиться для монтажа 
телевизора. Если отсутствуют особые элементы для монтажа конкретного 
телевизора, обратитесь в местный магазин технических товаров.

Шаг 1

Шаг 2



7-RU

Шаг 3

Шаг 4



8-RU

Шаг 5

Шаг 6



9-RU

Шаг 7 Крепление кронштейна к телевизору с плоской задней стенкой

Сначала определите диаметр болтов (22, 24, 26), необходимых для крепления кронштейнов 
к телевизору. Это можно сделать, вручную вкручивая болты в резьбовые отверстия 
на задней стенке телевизора. Если болт вкручивается тяжело, сразу же прекратите 
вкручивание! Когда определите правильный диаметр, см. соответствующую схему ниже. 
Болт необходимо продеть через соответствующую шайбу (30, 31) и кронштейн (21), а затем 
вкрутить в отверстие на телевизоре. Убедитесь, что крепления телевизора отцентрированы 
по вертикали и находятся на одном уровне.

Шаг 8 Крепление кронштейна к телевизору с изогнутой задней стенкой, 
углубленными резьбовыми отверстиями или другими ограничениями

Сначала определите диаметр болтов (23, 25, 27), необходимых для крепления кронштейнов 
к телевизору. Это можно сделать, вручную вкручивая болты в резьбовые отверстия на задней 
стенке телевизора. Если болт вкручивается тяжело, сразу же прекратите вкручивание! Когда 
определите правильный диаметр, см. соответствующую схему ниже. Болт необходимо 
продеть через шайбу (30, 31), кронштейн (21) и распорку (28, 29), а затем вкрутить в отверстие 
на телевизоре. При использовании болтов диаметром M4 или M5 необходимо установить 
дополнительную шайбу M4/M5 между кронштейном телевизора и распоркой. Убедитесь, 
что крепления телевизора отцентрированы по вертикали и находятся на одном уровне.

Болт диаметром M4 
(не входит в комплект)

Болт диаметром M6

Схема 1

Болт диаметром M5

Болт диаметром M8 

Болт диаметром M4 
(не входит в комплект)

Болт диаметром M6

Схема 2

Болт диаметром M5

Болт диаметром M8 



10-RU

Шаг 9 Крепление плоского телевизора на монтажную пластину

Предупреждение: для подъема некоторых телевизоров может потребоваться два 
человека! Мы не несем ответственности за полученные травмы или повреждение 
изделия.
Сначала выберите необходимую высоту крепления (на кронштейнах имеется три крюка для 
разной высоты крепления телевизора), затем зацепите кронштейны (21) за верхнюю часть 
монтажной пластины (20), как указано на схеме ниже.

Благодарим вас за использование наших изделий и надеемся, что вы 
получите удовольствие от их использования!



1-LT

Stovas plazminiam 
televizoriui/ skystųjų kristalų 

ekrano televizoriui
Modeliui:

SHO 1036
SHO 1037

Universali montavimo instrukcija



2-LT

Montavimo instrukcija
Ačiū, kad įsigyjote mūsų stovą plazminiam/ skystųjų kristalų ekrano televizoriui. Jis leidžia 
jums pasukti jūsų naują televizorių į kairę ir dešinę 30° kampu.

NURODYMAI, KAIP IŠPAKUOTI
• Atsargiai atidarykite kartoninę dėžę, ištraukite jame esančias dalis ir padėkite jas 

ant kartono ar kokio nors kito apsauginio paviršiaus, kad nesugadintumėte jų.
• Patikrinkite pakuotės turinį pagal pateiktų dalių sąrašą, esantį kitame puslapyje, kad 

įsitikintumėte, jog nei viena sudedamoji dalis nėra sugadinta. Nenaudokite sugadintų 
dalių arba dalių su defektais.

• Prieš pradėdami montuoti, atidžiai perskaitykite visą instrukciją.

SVARGI INFORMACIJA APIE SAUGĄ
Atidžiai sumontuokite šį prietaisą ir naudokite jį atsargiai. Prieš pradėdami montuoti, 
perskaitykite šią instrukciją ir atidžiai vadovaukitės visais joje pateiktais nurodymais. 
Montuodami naudokite tinkamas apsaugos priemones.

Kreipkitės pagalbos į kvalifi kuotą montavimo specialistą:
• Jeigu nesuprantate šių nurodymų arba turite abejonių dėl montavimo saugos.
• Jeigu nesate tikri dėl sienos tvirtumo, pasikonsultuokite su kvalifi kuotu montavimo 

specialistu.

Nenaudokite šio gaminio jokiu kitu tikslu arba jokia kita konfi gūracija, kuri nėra aiškiai 
nurodyta šioje instrukcijoje. Mes atsisakome bet kokių ir visų teisinių atsakomybių už 
sužeidimus arba žalą, patirtą dėl neteisingo surinkimo, netinkamo montavimo arba šio 
gaminio naudojimo ne pagal numatytąją paskirtį.

Pastaba: Siekiant patobulinti galimnius, specifi kacijos ir dizainas gali būti modifi kuojami be 
išankstinio įspėjimo.



3-LT

SVARBU:
• Prieš sumontuodami ir naudojami, atidžiai perskaitykite šį vartotojo vadovą ir 

išsaugokite jį, kad galėtumėte juos pasinaudoti ateityje.
• Jeigu varžtus veržiate elektriniais įrankiai, būkite iki atsargūs.
• Verždami varžtus, jokiais būdais nesugadinkite jų sriegių. Kitaip jie gali sugadinti ekrano 

korpusą / laikiklį. Nemontuokite šio gaminio ant šlapios ar kitu būdu apgadintos sienos. 
Su šiuo gaminiu pateiktos tvirtinimo medžiagos skirtos montuoti laikiklį ant medžio 
masyvo, mūrinės ar betono sienos. Norėdami montuoti ant sienų, pagamintų iš kitokių 
medžiagų, pasikonsultuokite su specialistu.

• Neišmontuokite ir netaisykite šio gaminio patys.
• Jokiais būdais nemontuokite ir nenaudokite šio gaminio, jei pastebėtumėte kokių nors 

jo pažeidimo požymių. Jeigu nesate tikri, susisiekite su tiekėju. "Stell" neprisiima jokios 
atsakomybės dėl žalos, patirtos netinkamai sumontavus šį gaminį.

• Gaminys turi būti pritvirtintas taip, kad jį sumontavus maitinimo lizdas būtų lengvai 
pasiekiamas.

• Aštrūs šio gaminio kraštai gali sužeisti.
• Šis gaminys nėra skirtas naudoti ar montuoti mažiems vaikams arba asmenims, kurie 

nėra susipažinę su instrukcija, nebent juos prižiūrėtų už juos atsakingi asmenys, 
užtikrinantys saugą nešant ar montuojant šį gaminį. Vaikai turi būti prižiūrimi, kad jie 
nežaistų su šiuo gaminiu. Neleiskite vaikams kaboti ant šio gaminio arba kaip nors su 
juo žaisti. Jeigu nesilaikysite šio nurodymo, jie gali sunkiai susižeisti. Niekada nekiškite 
pirštų ar kokių nors daiktų į gaminio mechanizmą. Galite susižeisti arba patirti turtinę 
žalą.

• Naudokite šį gaminį pagal paskirtį - taip, kaip nurodyta vartotojo vadove.

ELEKTRONINIŲ IR ELEKTRINIŲ BUITINIŲ PRIETAISŲ IŠMETIMAS
Šis ant gaminio, jo priedų arba pakuotės esantis ženklas reiškia, kad šio gaminio 
negalima išmesti kartu su buitinėmis atliekomis. Prašome atiduoti šį įrenginį į 
vietos buitinių prietaisų surinkimo punktą, kad elektrinių ir elektroninių įrenginių 
atliekos būtų perdirbtos ir pakartotinai panaudotos. Europos Sąjungoje ir kitose 
Europos šalyse veikia atskiros panaudotų bei senų elektrinių ir elektroninių 
gaminių surinkimo sistemos. Tinkamai išmesdami iš gaminį, padėsite saugoti 
gamtą ir žmonių sveikatą nuo potencialių pavojų, kurių gali kilti netinkamai 
tvarkant tokių gaminių atliekas. Pakartotinis medžiagų panaudojimas padės 
tausoti gamtos išteklius. Todėl prašome neišmesti elektrinių ir elektroninių 
įrenginių su kitomis buitinėmis atliekomis. Išsamesnės informacijos apie seno 
buitinio prietaiso išmetimą teiraukitės savo miesto savivaldybės administracijoje, 
buitinių atliekų tvarkymo įmonėje arba parduotuvėje, kurioje įsigijote šį gaminį.
Pasiliekame teisę keisti tekstą ir techninius parametrus.

NURODYMAI, KAI TVARKYTI PANAUDOTĄ PAKUOTĘ
Panaudotas pakavimo medžiagas reikia išmesti atitinkamoje atliekų šalinimo vietoje arba 
atiduoti į makulatūros surinkimo punktą.



4-LT

Pateiktos dalys
Nr. Paveikslėlis Aprašymas Kiekis

1 Didelė apsauginė stiklo lentyna 2

2 Maža apsauginė stiklo lentyna 1

3 Viršutinė trumpa aliuminio atrama
su anga kabeliui uždengti 1

4 Viršutinė ilga aliuminio atrama
su anga kabeliui uždengti 1

5 Vidurinė aliuminio atrama
su anga kabeliui uždengti 1

6 Vidurinė aliuminio atrama 2

7 Apatinė aliuminio atrama 3

8 Plastikinis kabelio gaubtas 3

9A Aliuminės atramos gaubtas su 
didelėmis skylėmis 2

9B Aliuminės atramos gaubtas su 
mažomis skylėmis 1

10 Plastikinės atramos gaubtas 8

11 Plastikinės kojelės 3

12 Jungiamasis metalo vamzdis - 491 
mm 2

13A Jungiamasis metalo vamzdis - 298 
mm 4

13B Jungiamasis metalo vamzdis - 287 
mm 2



5-LT

14 Viršutinio stiklo lentynos aliuminė 
galvutė 4

15 Metalinis vamzdinis varžtas 8

16 Jungiamoji dalis 1

17 Viršutinės plastikinės atramos 
gaubtas 1

18 Ratuko ašis 6

19 Nailoninis ratukas 6

20 Plokštė 1

21 Monitoriaus kronšteinas 2

22 Varžtas M5x12 4

23 Varžtas M5x30 4

24 Varžtas M6x12 4

25 Varžtas M6x35 4

26 Varžtas M8x16 4

27 Varžtas M8x40 4

28 Tarpiklis M4/M5 4

29 Tarpiklis M6/M8 4

30 Poveržlė M4/M5 8



6-LT

31 Poveržlė M6/M8r 4

Reikiami įrankiai: atsuktuvas

Pastaba:Mes dedame visas pastangas, kad komplekte būtų visos montavimui 
būtinos televizoriaus tvirtinimo dalys. Jeigu reikiamų tvirtinimo dalių nebūtų, 
kreipkitės į vietinę tvirtinimo dalių parduotuvę.

1 žingsnis

2 žingsnis



7-LT

3 žingsnis

4 žingsnis



8-LT

5 žingsnis

6 žingsnis



9-LT

7 žingsnis Monitoriaus kronšteino tvirtinimas prie televizoriaus su plokščia galine 
dalimi

Pirmiausiai nustatykite, kokio skersmens varžtai (22, 24, 26) tinka jūsų televizoriui, ranka 
įsukdami juos į sriegiuotas angas, esančias televizoriaus galinėje dalyje. Jeigu pajustumėte 
pasipriešinimą, tuoj pat liaukitės sukę! Nustatę, kad skersmuo yra tinkamas, žr. atitinkamą, toliau 
pateiktą atitinkamą pav. Įsukite varžtą, prakišdami jį pro atitinkamą poveržlę (30, 31), į monitoriaus 
kronšteiną (21) ir pagaliau į televizorių. Įsitikinkite, kad monitoriaus kronšteinai yra vertikaliai 
sucentruoi ir lygiagretūs vienas kitam.

8 žingsnis Monitoriaus kronšteinų tvirtinimas prie televizoriaus su lenka galine dalimi, 
įtaisytomis sriegiuotomis angomis arba bet kokiomis kitomis kliūtimis

Pirmiausiai nustatykite, kokio skersmens varžtai (23, 25, 27) tinka jūsų televizoriui, ranka 
įsukdami juos į sriegiuotas angas, esančias televizoriaus galinėje dalyje. Jeigu pajustumėte 
pasipriešinimą, tuoj pat liaukitės sukę! Nustatę, kad skersmuo yra tinkamas, žr. atitinkamą, toliau 
pateiktą atitinkamą pav. Įsukite varžtą, prakišdami jį pro atitinkamą poveržlę (30, 31), į monitoriaus 
kronšteiną (21), tarpiklį (28, 29) ir pagaliau į televizorių. Jeigu naudojate M4 arba M5 skersmens 
varžtą, tarp monitoriaus kronšteino ir tarpiklio reikės panaudoti dar vieną M4/M5 poveržlę. 
Įsitikinkite, kad monitoriaus kronšteinai yra vertikaliai sucentruoi ir lygiagretūs vienas kitam.

M4 skersmens varžtas
(nepateiktas)

M6 skersmens varžtas

1 pav.

M5 skersmens varžtas
M8 skersmens varžtas 

M4 skersmens varžtas
(nepateiktas)

M6 skersmens varžtas

2 pav.

M5 skersmens varžtas
M8 skersmens varžtas 



10-LT

9 žingsnis Televizoriaus su plokščia galine dalimi tvirtinimas prie plokštės

ĮSPĖJIMAS:Kai kuriuos televizorius gali tekti kelti dviem žmonėms! Mes nesame atsakingi 
už susižeidimą arba gaminiui padarytą žalą.
Pirmiausia pasirinkite tinkamą norimą aukštį (monitoriaus kronšteine yra trys kilpos, kurios skirtos 
keisti televizoriaus tvirtinimo aukštį), tuomet užkabinkite monitoriaus kronšteinus (21) ant plokštės 
(20) viršaus, kaip parodyta toliau pateiktame pav.

Ačiū, kad pasirinkote mūsų gaminius - sėkmingai juos naudokite!







 
 
    
   HistoryItem_V1
   InsertBlanks
        
     Where: after last page
     Number of pages: 2
     same as current
      

        
     2
     1
     1
     405
     343
    
            
       CurrentAVDoc
          

     SameAsCur
     AtEnd
      

        
     QITE_QuiteImposing2
     Quite Imposing 2.1a
     Quite Imposing 2
     1
      

   1
  

 HistoryList_V1
 qi2base





